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Summary of Test Results

Reference no. : BC-SUMMARY-2021-28
Customer : Gate Way Valve & Fitting Ltd.
Address ; Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K.
Sample description : Ductile Iron Y-strainer
Nominal pressure (PN) : 16
Manufacturer : AVK Valves (Anhui) Co., Ltd.
Brand name : AVK
Body marking : +—— AVK (DN) PN16 GJS
Model no. : 910/21-00X
Origin : PRC
Sample submitted by : Gate Way Valve & Fitting Ltd.
Test standard : WIS 4-52-01 Dec. 1992 : Issue 1 /BS EN 12266-1 : 2012 /BS EN 1563 : 2011/ BS EN 10088-1 : 2014
Test period : 21 January to 08 February 2021

A) Sample List

DN (mm) Specimen no.

65 210118-2731-001

80 210118-2731-002

100 210118-2731-003

i50 210118-2731-004

200 210118-2731-005

B Test Item
1} Dimensions Check (In-house method based on Manufacturer requirment)

DN (mm) Test results Castco LRN

65 Passed
80 Passed
100 Passed 210118-2731
150 Passed
200 Passed

2) Coating Thickness Test (WIS 4-52-01 Dec. 1992 : Issue 1 Appendix B)

DN (mm) Test results Castco LRN
65 Passed
80 Passed
100 Passed 210118-2731
150 Passed
200 Passed

Remark(s) :
1. This page no. 1A of this summary supersedes page no. 1 of the previous summary of Reference no. : BC-SUMMARY-2021-28
issued on 19 February 2021.

Page 1A of 2
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FHHREEIONH F+ 0 142 - 1/F, SunLing Plaza, 30, On Kui Street, Fanling, Hong Kong.
F # 8 B % A& #j 29A %5 - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail: info@casico.com.hk Waebsite: www.castco.com.hk
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Summary of Test Results

Bl Test Item {con't

Reference no. :

3} Shell Tightness to Internal Pressure (BS EN 12266-1 : 2012 Clause 4)

BC-SUMMARY-2021-28

DN (mm) Test results Castco LRN
65 Passed
80 Passed
100 Passed 210118-2731
150 Passed
200 Passed

4) Tensile Test (BS EN 1563 : 2011 Clause 7.2.1.1 Table | (Grade EN-GJL.-450-10) and Clause 9.1}

DN (mm) Test results Castco LRN
65 Passed
100 Passed 210118-2731
200 Passed

51 Chemical Composition {Screen) (BS EN 10088-1 : 2014 Table 2

Grade 1.4401)

DN (mm) Test results Castco LRN
635 Passed 210129-2639
100 Passed 210129-2640
200 Passed 210129-2641

Remark(s) :

1. This page no. 2A of this summary supersedes page no. 2 of the previous summary of Reference no. : BC-SUMMARY-2021-28

issued on 19 February 2021.

FU HO MAN
. Assistant Technical Manager

Prepare by : o
Date : 09 March 2021

Review by : (5) L\iw_.,g@J_Q N

Date ; 09 March 2021

. Page 2A of 2
EHRMHEEHIIRFH T L6 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
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Fanling,

Hong Kong.
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Test Report

Strainers - Dimensions
{In-house method VAL-STRAINER-DIM)
Date of issue ; 09 March 2021

Page 1A of 7 page(s) Castco LRN : 210118-2731
Details as supplied by customer
Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -

Address : Flat A1, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K, Contract no. : - -
Job title : WSD GA Application for AVK Ductile fron Y-strainer

Sample description : Ductile Iron Y-strainer

Nominal pressure (PN) : 16

Manufacturer : AVK Valves (Anhui) Co., Ltd.

Brand name : AVK

Body marking : +—— AVK (DN) PN16 GJS

Modelno. : 910/21 & 910/21-00X

Origin : PRC

Sample submitted by ; Gate Way Valve & Fitting Ltd.

Laboratory test results

Date of sample received : 04 January 2021 Date of test : 25 January 2021
Specimen no. 210118-2731-001 210118-2731-002 210118-2731-003 210118-2731-004 210118-2731-005
DN {mm) 65 &0 100 150 200
o Measured mean value 186 200 221 285 340
Outside diameter of
flange (@D) {mm) 2
pS EN 1(_)92 21997 185 200 220 285 340
requirement
. Measured mean value 145 160 180 240 295
Diameter of bolt ¢ircle
{mmy}) B 2
B ERT092-27 1557 145 160 180. 240 295
reguirement
Diameter of bolt hole | Measured mean value 1928 & 4 1939& 8 1929 & 8 2329 &8 23.59& 12
& Bolts number (mm e eN10550 - 1007
& no.j e 1910205 &4 19t020.5& 8 191020.5 & 8 231024548 231024.5 & 12
requirement
Measured mean value 22.54 2132 21.60 2218 2385
Flange thickness {L5)
(mm) 2
p B9 £ 1559 16 t0 23 161023 161023 161023 17t024
requirement
Remark(s) :

1. This page no. LA of this test report supersedes page no. 1 of the previous test report of Castco LRN : 210118-2731 issued on 19
February 2021 with amendment : "910-21-0110 & 910-21-0311" in "Model no." was changed as "910/21 & 910/21-00X" due to
customer request.

Form no. : BC_STRAINERS_DIM_IN-HOUSE_T_dd_22/04/2020

HEKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report

Strainers - Dimensions
(In-house method VAL-STRAINER-DIM)
Date of issue : 09 March 2021

Page 2A of 7 pagels) Castco LRN : 210118-2731

Laboratory test results (con't)

Specimen no. 210118-2731-001 210118-2731-002 210118-2731-003 210118-2731-004 210118-2731-005
DN (mm) 65 80 100 150 200
Measured mean value 240 285 304 404 522
L (mm) -
e 241 283 305 403 521
requirement
Measured mean value 160 192 235 310 402
H (mm) TR
anutacturer 161 191 234 310 402
requirement
Remark(s) :

1. Test results relate only to the specimen tested.

2. Test results of sample comply with the requirement of BS EN 1092-2 : 1997 Table 9 (this specification is not covered by the
laboratory’s HOKLAS accreditation).

3. The acceptance limit is the same as the tolerance limit (simple acceptance, see Figure A). Only test results out of the
tolerance/acceptance limit will be concluded as out-of-tolerance.

280 B b bt b Mo s B, . .
2% P« Ho e e A e aecaplaie .. =5

Flygure A - Ciwphical raproscatatton of n binsry staictent - Simple saccplance
4, This page no. 2A of this test report supersedes page no. 2 of the previous test report of Castco LRN : 210118-2731 issued on 19

February 2021 with amendment : "910-21-0110 & 910-21-0311" in "Model no." was changed as "910/21 & 910/21-00X" in Page 1
due to customer request,

/ FU HO MAN Q)\
Checked by : (s Asmista Technieal Manager \ \_: V‘)q ki 3y

Approved Signatory :

Ferm no. : BC_STRAINERS_DIM_IN-HOUSE T dd 22/04/2020

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS d:'IecFory of accreditf:d lal?oratories.
This report shall not be reproduced except in full, without written approval from this faboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report

Valves - Coating Thickness Measurement
(Water Industry Specification 4-52-01 Dec. 1992 : Issue 1 Appendix B in conjunction with the following specification(s):
Water Industry Specification 4-52-01 Dec. 1992 : Issue 1 Clause 12.7.1)
Date of issue : 09 March 2021

Page 3 of 7 pagels) Castco LRN : 210118-2731
Details as supplied by customer
Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -

Address : Flat A1, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. ; - -
Job title : WSD GA Application for AVK Ductile Iron Y-strainer

Sample description ; Ductile Iron Y-strainer

Nominal pressure (PN) : 16

Manufacturer ; AVK Valves (Anhui) Co., Ltd.

Brand name : AVK

Body marking : +—— AVK (DN) PN16 GIS

Model no. : 910/21 & 910/21-00X

Origin : PRC

Sample submitted by : Gate Way Valve & Fitting Ltd.

Laboratory test results

Date of sample received : 04 January 2021 Date of test : 25 January 2021
Specimen no, 210118-2731-001 210118-2731-002 210118-2731-003 210118-2731-004 210118-2731-005
DN (mm) 635 80 100 150 200
Ambient temperature (°C) 24.0 24.0 24.0 24,0 24.0
1 592 376 414 473 421
Measured value of 2 569 346 448 477 413
coating thickness at 3 597 366 433 479 419
external surface {pm) 4 585 Yyl 426 479 384
§ 569 332 440 481 452
& 529 395 515 531 440
7 481 472 468 536 494
8 511 490 434 560 448
9 554 428 406 522 476
Measured value of 10 466 596 411 492 413
coating thickness at
internal sutface (umn) 1 611 416 410 516 427
12 512 465 416 454 412
13 518 397 472 454 317
14 433 439 549 457 408
15 636 566 408 442 420
Mean 5442 430.7 4433 490.2 436.3
Minimum coating thickness (um} 433 332 406 442 384
Maximm coating thickness {jun) 636 596 549 560 317
Standard deviation (um) 57.6 76.4 4290 35.0 35.8
Manufacturer Minimum coating thickness min. 250
requirement (pm) Maximum coating thickness max. 2000

Remark(s)

1. Test results relate only to the specimen tested.

2. This page no. 3A of this test report supersedes page no. 3 of the previous test report of Castco LRN ;: 210118-2731 issued on 19
February 2021 with amendment : "910-21-0110 & 910-21-0311" in "Model no." was changed as "910/21 & 910/21-00X" due to

customer request.
lLL_LMI_ﬂ'i\_fl}r _

FU HO MAN \
Checked by : . .Asssstant Technical Manager Approved Signatory s .

Form o, : BC_VALVES CT WIS 4-52-01_T dd 22/04/2020

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.

This report shall not be reproduced except in full, without written approval from this labotatory. Only the original copy or the laboratory's certified true copy is valid.
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Date of issue : 09 March 2021
Page 4A of 7 page(s)

Test Report

Metallic Valves - Shell and Seat Tightness
(BS EN 12266-1 : 2012 Annex A3 and A4)

Castco LRN : 210118-2731

Details as supplied by customer

Customer : Gate Way Valve & Fitting Ltd.
Address : Flat Al, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H. K. Contract no. : - -
Job title : WSD GA Application for AVK Ductile Iron Y-strainer
Sample description : Ductile Iron Y-strainer

Nominal pressure (PN) : 16

Manufacturer : AVK Valves (Anhui) Co., Ltd.

Brand name : AVK

Body marking : «—= AVK (DN) PN16 GJS

Model no. : 910/21 & 910/21-00X

Qrigin : PRC

Sample submitted by : Gate Way Valve & Fitting Ltd.

Customer's ref. no. : - -

Laboratory test resulis

Date of sample received : 04 January 2021

A} Shell Tightness

Date of test : 25 to 27 January 2021

Specimen no. 210118-2731-001 210118-2731-002 210118-2731-003 210118-2731-004 210118-2731-005
DN (mm) 65 80 100 150 200
Water temperature (°C) 245 245 245 24.5 245
Apply pressure (bar) 24 24 24 24 24
Test duration (s) 60 60 60 60 120
Visually detectable leakage No No No No No
Requirement Visually detectable leakage is not permitted

Remark(s) :

1. Test results relate only to the specimen tested.

2. Test results of sample comply with the requirement of BS EN 12266-1 : 2012 Clause 4 (this specification is not covered by the
laboratory's HOKLLAS accreditation).

3. Effect of measurement uncertainty has not been taken into account.

4. This page no. 4A of this test report supersedes page no. 4 of the previous test report of Castco LRN : 210118-2731 issued on 19
February 2021 with amendment : "910-21-0110 & 910-21-0311" in "Model no.” was changed as "910/21 & 910/21-00X" in Page 1
due to customer request.

FU HO MAN

Assistant Technical Manager

Checked by ;- Approved Signatory :

_%l A

Form ne. : BC_METALLIC VALVES HYD> BSEN12266-1-2012_T_dd_22/04/2020

HKAS has accredited this laberatory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laberatories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Test Report
Metallic Materials - Tensile Test of Metallic Materials
(BS EN ISO 6892-1 : 2009)
Date of issue : 09 March 2021

Page 5A of 7 page(s) Castco LRN : 210118-2731

Details as supplied by customer

Customer : Gate Way Valve & Fitting Ltd. Customer's ref. no. : - -
Address : Flat A1, 4/F., Galaxy Factory Building, 25-27 Luk Hop Street, San Po Kong, Kowloon, H, K. Contract no. - -
Job title : WSD GA Application for AVK Ductile Iron Y-strainer

Sample description : Ductile Iron Y-strainer

Nominal pressure (PN) : 16

Manufacturer : AVK Valves (Anhui) Co., Lid.

Brand name : AVK

Body marking : €—— AVK (DN) PN16 GJIS

Model no. : 910/21 & 910/21-00X

Origin ; PRC

Sample submitted by : Gate Way Valve & Fitting Ltd.

Acceptance standard : BS EN 1563 : 2011 Clause 7.2.1.1 Table 1 (Grade EN-GJL-450-10) and Clause 9.1

Laboratory test results
Date of sample received : 04 January 2021

Date of test : 21 January 2021

Tensile Test

. Type & Specimen length 2 Yield strength Tensile strength S Position of
Specimenno. | DN (mm) Prepart (mm) Area (mm") (MPa) (MPa) Elongation (%0} fracture Remark
2101;?)'12731' 65 AM 182 155.5 340 482 134 -- --
PIOLSERI L 100 AM 180 156.4 342 499 12.6 .- -
2IOUSEI 1 209 AM 180 1542 354 520 17.1 -- --

Remark(s) :

1. A - Proportional; B - Non - propostional; M - Machined; N - Unmachined;
+ - This measurement is ‘invalid' which relates to the position of fracture only.

2. The vield strength is determined at 0.2% proof strength.

3. Test results relate only to the specimen tested.

4, Test results of sample comply with the requirement of BS EN 1563 : 2011 Table 1 (this specification is not covered by the
laboratory’'s HOKLAS accreditation).

3. The requirement of BS EN 1563 : 2011 : $.2% proof strength = min. 310MPa; Tensile strength = min. 450MPa; Elongation = min.
10%.

6. The acceptance limit is the same as the tolerance limit (simple acceptance, see Figure A). Only test results out of the
tolerance/acceptance limit will be concluded as out-of-tolerance.

T TP
2, % Purs e e s A b et syt i, 8. = T,
. ol Low e vl 2 chera e seeeplanct: ket L =71

Figre A - CGraphical toprosimtnlivn of s bitury saleasent — Simple necepines.
7. This page no. 5A of this test report supersedes page no. 5 of the previous test report of Castco LRN : 210118-2731 issued on 19
February 2021 with amendment : "910-21-0110 & 910-21-0311" in "Model no." was changed as "910/21 & 910/21-00X" in Page 1

due to customer request.
%& IR -N\-WI

HKAS has accredited this laberatory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.

FU HO MAN

‘ e Assistant Tachnical Manager

Checked by :

Formno. : 8T 6892 Tl(for BC) dd 02/01/2020

Approved Signatory :
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Test Report
Chemical Analysis of Steel
Date of issue: 09-03-2021 Specimen No.: CHEM-210129-2639-001
Page 1A of 3 Castco LRN: 210129-2639

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA application for AVK Ductile Tron Y-Strainer

Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer

Date Sampled : --
Date of Sample Received :  29-01-2021

Test Period : 05-02-2021 to 08-02-2021

Sarmple Description : DN65 Ductile Iron Y-Strainer (Screen)
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4401
Specimen No. : 210118-2731-001

Sample Identification No. : --/ Model No. : 910/21-00X / Origin : PRC
Manufacturer : AVK Valves (Anhui) Co., Ltd. / Brand name; AVK

Test Method(s):-
1) BSENISO 153502010

2)  ST-Multi-1(ICP-OES)
3y BSENISO 15351: 2010

Remark:

I. Testresults only relate to the specimen tested.

II. This page no. 1A of this test report supersedes page no. 1 of the previous test report of Castco LRN 210129-2639 issued
on 17-02-2021.

I1I. Refer to the previous test report of Castco LRN 210129-2639, the sample details were revised in this issue due to the
supplementary information of the client.

| 'l
L/
-
J
Checked by : - il Approved Signatory : e
Lau Hiu Yat Cheng Chi Fai
Assistani Technical Manager Senior Manager

Form No.: CHM éleeIAI T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032} under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This repert shall not be reproduced except in full, without written approval from this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Steel

Date of issue: 09-03-2021 Specimen No.: CHEM-210129-2639-001
Page 3A of 3 Castco LRN: 210129-2639
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA application for AVK Ductile Iron Y-Strainer
Contract No.: --
Customer's Ref. No.: -
Date of Received by Lab.:  29-01-2021 Testing Period: 05-02-2021 to 08-02-2021
Castco LRN: 210129-2639
Sample Description : DN63 Ductile Iron Y-Strainer (Screen)
Sample Identification No.: -- [ Model No. : 910/21-00X / Origin : PRC
Specimen No. : 210118-2731-001
Manufacturer - AVK Valves (Anhui) Co., Ltd. / Brand
name: AVK
Specification: BS EN 10088-1:2014, Table 2, Test Result Within / Exceed
Grade 1.4401 s limit
Carbon C 0.07 max. % 0.020 Within limit
Sulfur S 0.015max. % 0.0047 Within limit
Chromium Cr 165t0 185 % 17.20 Within limit
Manganese Mn 2.00 max. % 1.41 Within limit
Molybdenum Mo 200te250 % 2.03 Within [imit
(Nickel Ni 100t0130 % 10.05 Within limit
IPhosphorus P 0.045 max. Y% 0.021 Within Hmit
Silicon Si 1.00 max. %o 0.429 Within limit
INitrogen N 0.11 max. % 0.012 Within limit
Remark(s):

I.  Testresults only relate to the specimen tested.

II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade

1.4401.

1II. This page no. 1A of this Appendix A supersedes page no. 1 of the previous Appendix A of Castco LRN 210129-2639 issued

on 17-02-2021.

IV. Refer to the previous Appendix A of Castco LRN 210129-2639, the sample details were revised in this issue due to the

supplementary information of the client.

EHMBEEH13FEN P2 6M . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
HHRBRESAIORHE P14 - 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
H # B B % & # 29A 3 - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 25697 8333 Fax: 2597 8399 E-mail: info@castco.com.hk Website: www.caslco.com.hk



HA B RBR RS H R A F
c A s T c 0 CASTCO TESTING CENTRE LIMITED “l!’

F Bk 4 % B #7338 33, On Kui Street, Fanling, Hong Kong.  Tel: 2597 8333 n 6
E BB EE2H29A9  29A, On Chuen Street, Fanling, Hong Kong. Fax: 2597 8399
N . HKLAS p32
E-mail: info@castco.com.hk Website: www.castco.com.hk TEST
Test Report
Chemical Analysis of Steel
Date of issue:  09-03-2021 Specimen No.: CHEM-210129-2640-001
Page 1A of 3 Castco LRN: 210129-2640

Details as supplied by customer

Name of Customer : Gate Way Valve & Fitting Limited

Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA application for AVK Ductile Iron Y-Strainer

Contract No. : --

Customer's Ref. No. : -

Sample details as supplied by customer
Date Sampled : -

Date of Sample Received :  29-01-2021

Test Period : 05-02-2021 to 08-02-2021

Sample Description : DN100 Ductile Iron Y-Strainer (Screen)
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4401
Specimen No. : 210118-2731-003

Sample Identification No. : --/ Model No. : 910/21-00X / Origin : PRC
Manufacturer : AVK Valves (Anhui) Co., Ltd. / Brand name: AVK

Test Methodis):-
1 BSENISO 13350:2010

2y ST-Multi-1{ICP-OES)
» BSENISO 15351: 2010

Remark: N

I. Test results only relate to the specimen tested.

II. This page no. 1A of this test report supersedes page no. 1 of the previous test report of Castco LRN 210129-2640 issued
on 17-02-2021.

III. Refer to the previous test report of Castco LRN 210129-2640, the sample details were revised in this issue due to the
supplementary information of the client.

Checked by : T Approved Signatory : i \

Lau Hiu Yat Cheng Chi Fai

Assistant Technical Manager Senior Manager

Form No.: CEIM Steel-1 T dd 16/12/2015

HEKAS has accredited this laboratory (Reg, No. HOKLAS 032) under HOKLAS for specific laboratory activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval frem this laboratory. Only the original copy or the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Steel
Date of issue: 09-03-2021 Specimen No.: CHEM-210129-2640-001
Page 3A of 3 Castco LRN: 210129-2640
Name of Customer: Gate Way Valve & Fitting Limited
Job Title: WSD GA application for AVK Ductile Iron Y-Strainer
Contract No.: --
Customer’s Ref. No.: -
Date of Received by Lab.:  29-01-2021 Testing Period: 05-02-2021 to 08-02-2021
Castco LRN: 210129-2640
Sample Description : DNI100 Ductile Iron Y-Strainer (Screen)
Sample Identification No.: -- / Model No. : 910/21-00X / Origin : PRC
Specimen No. : 210118-2731-003
Manufacturer - AVK Valves (Anhui) Co., Ltd. / Brand
name: AVK
Specification: BS EN 10088-1:2014, Table 2, Test Result Within / Exceed
Grade 14401 s i limit
Carbon C 0.07 max. % 0.022 Within limit J'
Sulfur S (0.015 max. % <0.0020 Within limit
Chromium Cr 165t0 183 % 17.12 Within limit I
Manganese Mn 2.00 max. % 1.40 Within limit
Molybdenum Mo 200t0250 % 2.01 Within limit
Nickel Ni 10010130 % 10.02 Within limit
Phosphorus P 0.043max. % 0.021 Within himit
Silicon 8i 1.00 max. % 0.435 Within limit
Nitrogen N 0.11 max. % 0.012 Within limit ]J
Remark(s):

I.  Test results only relate to the specimen tested.
II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade
1.4401.

JI1. This page no. 1A of this Appendix A supersedes page no. 1 of the previous Appendix A of Castco LRN 210129-2640 issned
on 17-02-2021.

IV. Refer to the previous Appendix A of Castco LRN 210129-2640, the sample details were revised in this issue due to the
supplementary information of the client.

F A EEEE 33 RAA P L 64 . 6/F, Techno Centre, 33, On Kui Street, Fanling, Hong Kong.
EAR BT A0S E ..U 142 « 1/F, Sun Ling Plaza, 30, On Kui Street, Fanling, Hong Kong.
£ B B B 4% 4 #f 29A % - 29A, On Chuen Street, Fanling, Hong Kong.
Tel: 2597 8333 Fax: 2597 8399 E-mail. info@castco.com.hk  Website: www.castco.com.hk
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Test Report
Chemical Analysis of Steel
Date of issue:  09-03-2021 Specimen No.: CHEM-210129-2641-001
Page 1A of 3 Castco LRN: 210129-2641
Details as supplied by customer
Name of Customer : Gate Way Valve & Fitting Limited
Address : Flat Al, 4/F, Galaxy Fty Bldg, 25-27 Luk Hop Street, San Po Kong, Kowloon, Hong Kong
Job Title : WSD GA application for AVK Ductile Iron Y-Strainer
Contract No. : -
Customer's Ref. No. : -
Sample details as supplied by customer
Date Sampled : --
Date of Sample Received :  29-01-2021
Test Period : 05-02-2021 to 08-02-2021
Sample Description : DN200 Ductile Iron Y-Strainer (Screen)
Specification : BS EN 10088-1:2014, Table 2, Grade 1.4401

Specimen No. : 210118-2731-005
Sample Identification No. : --/Model No. : 910/21-00X / Origin : PRC
Manufacturer : AVK Valves (Anhui} Co., Ltd. / Brand name: AVK

Test Method(s):-
1 BSENISO 15350 : 2010

2y ST-Multi-1(ICP-OES)
3 BSENISO 15351: 2010

Remark:

1. Test results only relate to the specimen tested.

I. This page no. 1A of this test report supersedes page no. 1 of the previous test report of Castco LRN 210129-2641 issued
on 17-02-2021.

III. Refer to the previous test report of Castco LRN 210129-2641, the sample details were revised in this issue due to the
supplementary information of the client.

A
4 | = . =
Checked by : el Approved Signatory : e

Lau Hiu Yat * Cheng Chi Fai

Assistant Technical Manager Semior Manager

Form No.: CHM Steel-1 T dd 16/12/2015

HKAS has accredited this laboratory (Reg. No. HOKLAS 032) under HOKLAS for specific laboratery activities as listed in the HOKLAS directory of accredited laboratories.
This report shall not be reproduced except in full, without written approval from this laboratory. Only the original copy cr the laboratory's certified true copy is valid.
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Appendix A
Summary of Chemical Analysis of Steel

Date of issue:  09-03-2021 Specimen No.: CHEM-210129-2641-00]
Page 3Aof 3 Castco LRN: 210129-2641
Name of Customer: (Gate Way Valve & Fitting Limited
Job Title: WSD GA application for AVK Ductile Iron Y-Strainer
Contract No.: -
Customer's Ref. No.: -~
Date of Received by Lab.:  29-01-2021 Testing Period: 05-02-2021 to 08-02-2021
Castco LRN: 210129-2641
Sample Description : DN200 Ductile Iron Y-Strainer (Screen)
Sample Identification No.: -- / Model No. : 910/21-00X / Origin : PRC
Specimen No. : 210118-2731-005
IManufacturer - AVK Valves (Anhui) Co., Ltd. / Brand
name: AVK
Specification: BS EN 10088-1:2014, Table 2, Test Results Within / Exceed
Grade 1.4401 limit
Carbon C 0.07 max. % 0.022 Within lirnit
Sulfur S 0.015max. % 0.0041 Within limit
Chromium Cr 165t 185 % 17.13 Within limit
Manganese Mn 2.00 max. % 1.41 Within limit
Molybdenum Mo 200t02.50 % 2.01 Within limit
Nickel Ni 10.0to 13.0 % 10.04 Within limit
[Phosphorus P 0.045max. % 0.021 Within limit
Silicon Si 1.00 max. %o 0.435 Within limit
(Nitrogen N 0.11 max. % 0.012 Within limit
Remark(s):

I.  Test results only relate to the specimen tested.

II. Test results of the specimen are in compliance with the chemical requirements of BS EN 10088-1:2014, Table 2, Grade

1.4401.

ITI. This page no. 1A of this Appendix A supersedes page no. 1 of the previous Appendix A of Castco LRN 210129-2641 issued

on 17-02-2021.

IV. Refer to the previous Appendix A of Castco LRN 210129-2641, the sample details were revised in this issue due to the

supplementary information of the client.
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